COMMONWEALTH of VIRGINIA

Madison Building

DEPARTMENT OF HEALTH
109 Governor St., 6" Floor
Karen Shelton, MD OFFICE OF DRINKING WATER Richmond, VA 23219
State Health Commissioner . . Phone: 804-864-7409
Richmond Field Office Fax: 804-864-7520

September 16, 2025

Mr. Scott Morris, Director

City of Richmond Department of Public Utilities
730 East Broad Street, 6 Floor

Richmond, Virginia 23219

RE: City of Richmond, PWSID 4760100
Dear Mr. Morris:

This office has received the memorandum dated September 8, 2025, which provides formal response from the
City of Richmond to Appendix A, Paragraph d of the Consent Order dated June 13, 2025. This paragraph states:

“Within 120 days of the effective date of this Order, collaborate with RFO and commit to completing a business
[...]
GOOD| FAIR POOR CRITICAL
FEEDER CHANNEL : 0.2%

BOSHER'S DAM & FISH LADDER : 0.3%
"Z"DAM * 0.3%
WILLIAMS ISLAND DAM & GATES ¢ 0.5%
6 MILE SPILLWAY =2 2.29

5 MILE LOCK DAM & GATES meaaaad  1.7%

BYRD PARK SPILLWAY & GATE s 3.8%

NORTH SUBSIDING BASIN (NEXT TO LAGOON) exeesod | 4.6%
SUBSIDING BASIN INTAKE GATES  meadsmaeass  7.1%

9 MILE GATES & DAM m\\\\\\\\E\\\\t& 7.8%

River/Canal Facilities

3 MILE LOCK DAM & GATES  aaaaaaadd
RESIDUALS SETTLING LAGOON sy 17.4%
HAXALL GATES & SPILLWAY 18.3%
MECHANICAL BUILDING 0.0%
LIME SLURRY STRUCTURE 0.0%
LAGOON SLUDGE SAMPLING STATION 0.0%
SOUTH INTAKE BASIN 0.0%
TRAILER & SHED ' 0.1%
NORTH INTAKE BASIN @ 0.3%
FINISHED WATER BASIN SOUTH * 0.3%
FINISHED WATER BASIN NORTH = 0.7%
GUARD HOUSE = 1.0%
FLUORIDE STORAGE VAULT == 1.2%
BASIN 4 wx 1.2%
RAW WATER CONDUIT == 1.3%
CANAL LOCK NORTH (UPSTREAM CANAL CLOSURE) = 1.4%
BASIN1 = 1.5%
BASIN 3 = 1.7%
BASIN 2 = 1.7%
CANAL LOCK SOUTH (DOWNSTREAM CANAL CLOSURE) =222 1.8%
SETTLED WATER CONDUIT = =222 2.7p6
CORRIDOR BETWEEN PLANTS = sxxaaax  2.9%
PLANT 1 BUILDING =seoodad |4.1%
PLANT 2 BUILDING  sssxaaaxas| 4.8%

SOUTH ACCESS WELL =sxsxassssd 5.3%
KORAH 2 & 3 PS sssxsaadaddl 5.4%
WEST CHEMICAL BUILDING = dvooooddsdip  6.2%

QRN 9.7%

WTP Facilities (w/in floodwall)

GARAGE & PAINT LOCKER = sssassdaasddadd  6.2%
NORTH ACCESS WELL axaaaaaaddsdd  6.5%
LIME HOUSE  saaasaaasdaddaadd  7.2%
RAW WATER PUMP STATION 2ooooadoododdodadd | 9.4%
BASIN 3 & 4 CONTROL STATION  =2oaaeaaadsaadiadddaddy 10.4%
BASIN 1 & 2 CONTROL STATION w0 11.0%
LAGOON SLUDGE PS = 11.1%
PLANT SWITCHGEAR BUILDING &\\\\\\\\+\\\\\\\\“m 11.5%
BASIN SLUDGE PS N 12.1%
SUBSTATION + MR 12.4%

PLANT 2 FILTERED WATER VAULT 12.7%
KORAH 1 PS

15.2%
PLANT 1 FILTERED WATER VAULT

15.7%
WTP YARD {« 16.3%
FLASH MIX HOUSE 16.4%

0% 5% 10% 15% 20% 25% 30% 35%
FCl
Figure 7: FCI Results Summary

WRA



Page 30

Page Intentionally Left Blank



Appendix A

Condition Assessment Criteria



Probability of Failure (PoF)

Asset Age New

< 25% of Useful Life

< 50% of Useful Life

< 90% of Useful Life

Past Useful Life

Parts Availability

Stocked on site. Always
operational.

Available Locally. Minimal

downtime, easy to return to service

Not readily available, must order. Out
of service for moderate periods,

Difficult to find/obtain. Extensive downtimes,
difficult to return to service.

Parts obsolete/no longer available. Virtually
impossible to return to service once down.

Maintenance &
Repair Issues

Virtually none. Basic OEM
maintenance.

established.

As expected. PM required with
few, basic CM. Minor work orders

Average. PM needed frequently with
minor CM. Work orders common.

Substantial. Mainly CM, close monitoring
required for asset. Constant work orders
established. Costs starting to outweigh the
benefit of maintaining/repairing.

Asset failure imminent. Exhibits recurrent
patterns of failure and requires constant
monitoring.

Performance

Exceeds current
requirements.

Meets current requirements.

Meets requirements but needs
Improvement. Becoming increasingly
more costly to maintain and operate

Inefficient and becoming ineffective. Struggles
to meet requirements

Asset failing. No longer capable of meeting
performance requirements.

1

3

4

5

Consequence of Failure (CoF)

1

2

3

4

5

e Asset failure causes no impact on
processes or level of service.

o Multiple redundant assets on
standby.

o Water service available. No
regulatory impact.

o Asset failure would not lead to

Asset failure may negatively impact
some processes but causes no loss of
service.

Multiple redundant assets available, at
least one is on standby.

Compliance impact anticipated.

Asset failure would not lead to injury.

o Asset failure negatively impacts other
processes and could lead to short term
loss of service.

¢ Significant corrective action would be
required. Single redundant asset on
standby.

o Low probability of injury from asset failure.

o Asset failure would cause loss of service for
major processes, decreasing WTP regulatory
capacity below 132 MGD.

e Process recovery would be required.
Redundant asset available, but not on standby.

¢ Do not drink order.

e High probability of injury from asset failure.

e Asset failure would cause total WTP
loss of service.

o Asset has no redundancy.

¢ Do not use order. Citation/Consent
Order.

o Boil water order, water conservation
order.

injury. o Asset failure could lead to loss of life.
Asset Classes
Asset Class BUILD ARCH STRUCT CIVIL ELEC P MECH B MECH SEC CONT INST LOC VEH
Buildings Architectural Structures Civil/Site Electrical Process Mech | Building Mech Security/Safety Controls Instrumentation Location Vehicle
Fault Codes (FC)
Fault Code 1-Loose 2 — Worn/Aged 3 — Broken 4 — Leaking 5 — Missing 6 — Dirty 7 — Corrosion 8 —Sagging 9 — Noise/Vibration 10 — Unknown




Structural and Architectural Asset Condition

2

3

4

New construction, no visible defects

Minor/superficial repairs needed. No cracking,
spalling, sagging, corrosion, drainage issues,
and/or shifting visible.

Needs some repairs. Some surface cracking,
corrosion, drainage issues, shifting, and/or spalling
visible. Structure is in fair condition and within
useful life

Substantial repairs needed. Significant
cracking, sagging, corrosion, drainage issues,
shifting, and/or spalling visible. Functional but

past useful life

Critical defects visible. Structure cannot be
repaired and should be replaced.

Mechanical Asset Condition

2

3

New asset, no visible defects

Minor superficial deterioration and wear/tear. No

functional defects, corrosion, and/or leaks. May

be slightly outdated, but still meets needs with
minimal maintenance.

Needs some repairs. Deterioration evident with
defects, corrosion, and/or leaks. Functioning as
designed.

Substantial repairs needed. Defects are
widespread and the asset no longer meets
needs and requires partial replacement.

Critical defects visible. Issues appear beyond
repair and asset should be replaced.

Electrical & I&C Asset Condition

3

4

New asset, no visible defects

Minor deterioration. May be slightly outdated, but
still meets needs with minimal maintenance.

Needs some repairs. Deterioration evident with
defects. Limited flexibility for improvement.
System meets requirements and is within useful
life.

Substantial repairs needed. Defects are
widespread and the asset no longer meets
needs and requires partial replacement.

Critical defects visible. Issues appear beyond
repair and asset should be replaced.

Civil/Site Asset Condition

3

4

New construction, no apparent defects

Minor cosmetic deterioration such as pavement
cracks, damaged signage, etc.

Needs some repairs. Deterioration evident with
defects such as signs needing replacement,
pavement cracks larger than 2” wide, corroded fire
hydrants, etc.

Substantial repairs needed. Defects are
widespread Pavement contains potholes,
signage, fences, inoperable hydrants, etc.

appears outdated/broken and need
replacement.

Critical defects visible. Site defects inhibit
WTP function including ingress/egress.

Site Security/Safety Asset Condition

3

New asset, no apparent defects

Minor cosmetic deterioration. Equipment may be
slightly outdated, but meets safety requirements.

Needs some repairs. Deterioration evident with
defects. Security finding requiring immediate
corrective action.

Substantial repairs needed. Asset requires
substantial repairs/maintenance for required
level of security. Security breach.

Critical defects visible. Asset is well past its
useful life, places the WTP at risk, and should
be replaced. Security failure.




Appendix B
WTP Location Hierarchy



— RESIDUALS SETTLING LAGOON OVERFLOW INTERCONNECT

CANAL INTAKE

RAW WATER INTAKE NORTH
BASIN INTERCONNECT

NORTH BAR SCREEN

RAW WATER INTAKE SOUTH
SOUTH BAR SCREEN

RAW WATERPS 1& 2

CITY OF RICHMOND WATER TREATMENT

PLANT LOCATION HIERARCHY

— RAW WATER PS 3

RAW WATER PS 4

RAW WATER CONDUIT NO 1
RAW WATER CONDUIT NO 2

SETTLED WATER CONDUIT NO 1
SETTLED WATER CONDUIT NO 2
SETTLED WATER CONDUIT NO 3
SETTLED WATER CONDUIT NO 4

BASEMENT

MECHANICAL STORAGE ROOM

— FLOOR1
— EXTERIOR

PAC MIXING ROOM
ELECTRICAL ROOM
INSTRUMENTATION WORKSHOP

SODIUM HYPOCHLORITE (BULK) ELEVATED WALKWAY
ALUMINUM SULFATE (BULK) ELEVATED WALKWAY

BASIN 3
BASIN 4
SEDIMENTATION BASIN 1
FLOCCULATION & RAPID MIXING CHAMBER 1
SEDIMENTATION BASIN 2
FLOCCULATION & RAPID MIXING CHAMBER 2
SEDIMENTATION BASIN 3
FLOCCULATION & RAPID MIXING CHAMBER 3
SEDIMENTATION BASIN 4
FLOCCULATION & RAPID MIXING CHAMBER 4
FLOCCULATION & RAPID MIX CONTROL ROOM
SLUDGE REMOVAL CONTROL ROOM
FLOCCULATION & RAPID MIX CONTROL ROOM
SLUDGE REMOVAL CONTROL ROOM

AIR COMPRESSOR ROOM
FILTERED WATER PUMP GALLERY
FLUORIDE FEED AREA

- ELECTRICAL ROOM 1
- ELECTRICAL ROOM 2
- ELECTRICAL ROOM 3
- RESTROOM
- SUPERINTENDENT OFFICE
- PROGRAM ANALYST OFFICE
CORRIDOR
PLANT 1 CONTROL ROOM
POLYMER ROOM
CLEARWELL ACCESS ROOM
— PLANT 1 HEADHOUSE COMPUTER ROOM
WOMEN'S RESTROOM RECEPTION
MEN'S RESTROOM —  (FUTURERECEPTIONADD-ON)
STORAGE ROOM — A (FUTURE OFFICER)
FRONT OFFICES — I NFUTUREGFFICE2
HALL
- CONFERENCE ROOM
VACANT SPACE —  FUTUREOFFICE6
ZINC ORTHOPHOSPHATE ROOM —  FUTUREOFFICE7
STORAGE ROOM —  FUTUREOFFICES
PLANT S T -
SWTICHGEAR ROOM —  FUTUREFANROOM
FILTER BUILDING 1 —  FUTURECORRIDOR
AERATOR PUMP ROOM
FOYER
ELECTRICAL ROOM
PLANT 2 CONTROL ROOM
BREAK ROOM
PLANT 2 EAST HEADHOUSE  CHEFOFFICE |
OPERATIONS SUPERINTENDENT OFFICE
LABORATORY
POLYMER ROOM
FOYER
AMMONIA STORAGE ROOM
STORAGE ROOM
PARTS STORAGE (FORT KNOX)
WASTEWATER PUMP ROOM
— — BOILER ROOM
ABANDONED COAL STORAGE ROOM
HALL
FOYER
N WOMEN’S RESTROOM AND LOCKER
| | MEN'S RESTROOM AND LOCKER oL TE LA R AEEL
ELECTRICAL SUPERVISOR OFFICE MAINTENANCE OFFICE 2
ELECTRICAL STORAGE
PLANT 2 WEST HEADHOUSE STORAGE CLOSET
ELECTRICAL OFFICE 1
ELECTRICAL OFFICE 2
ELECTRICAL OFFICE 3
B Ve ~ FUTURECORRIDOR
ELECTRICAL SHOP __
MECHANICAL SHOP
PLANT 2 CORRIDOR
ALUMINUM SULFATE STORAGE AREA
| - FLOOR1 SODIUM HYPOCHLORITE STORAGE AREA
FLOOR 2
— FLOOR 1
- - FLOOR 2
FLOOR 3
FLOOR 1

FLOOR1

B SWITCHGEAR

ZONE 3
ZONE 4




Appendix C
WTP Water Supply Location Hierarchy



CITY OF RICHMOND WATER SUPPLY

LOCATION HIERARCHY

9 MILE GATES & DAM
9 MILE TO 6 MILE SECTION
6 MILE SPILLWAY
6 MILE TO 5 MILE SECTION
5 MILE LOCK DAM & GATES
5 MILE TO CANAL LOCK NORTH SECTION
CANAL LOCK NORTH
CANAL LOCK NORTH TO CANAL LOCK SOUTH SECTION
CANAL LOCK SOUTH
CANAL LOCK SOUTH TO 3 MILE SECTION
3 MILE LOCK DAM & GATES
3 MILE TO BYRD PARK SPILLWAY SECTION
BYRD PARK SPILLWAY
BYRD PARK TO HAXALL SECTION
HAXALL GATES AND SPILLWAY
CANAL INTAKE AT SUBSIDING BASIN INTAKES

BOSHER'S DAM & FISH LADDER

— — WILLIAMS ISLAND DAM & GATES
FEEDER CHANNEL

SUBSIDING BASIN INTAKE GATES




Appendix D
WTP Process Hierarchy



CITY OF RICHMOND WATER TREATMENT

PLANT PROCESS HIERARCHY

KANAWHA CANAL WEST
JAMES RIVER

NORTH SUBSIDING BASIN

— NORTH INTAKE BASIN
SOUTH INTAKE BASIN

RAW WATER PS 1 & 2

RAW WATER PS 3
— RAW WATER PS 4

RAW WATER CONDUIT NO. 1
RAW WATER CONDUIT NO. 2

PLATE SETTLERS
FLOCCULATION & RAPID MIXING CHAMBERS
SETTLED WATER CONDUIT NO 1
SETTLED WATER CONDUIT NO 2
SETTLED WATER CONDUIT NO 3
SETTLED WATER CONDUIT NO 4
BASIN 1 & 2 CONTROL STATION
BASIN 3 & 4 CONTROL STATION

PLANT 1 HEADHOUSE BASEMENT
PLANT 1 FILTER BUILDING 1
PLANT 2 CORRIDOR BASEMENT
PLANT 2 CORRIDOR FLOOR 1

FLUORIDE
AMMONIA

POTASSIUM PERMANGANATE
POWDER ACTIVATED CHARCOAL (PAC)

SODIUM HYPOCHLORITE (HYPO)

ALUMINUM SULFATE (ALUM)

CALCIUM HYDROXIDE (LIME)

SODIUM HYDROXIDE (CAUSTIC SODA)

FINISHED WATER BASIN NORTH
FINISHED WATER BASIN SOUTH

KORAH 2 & 3

RESIDUALS SETTLING LAGOON
BASIN SLUDGE PS
LAGOON SLUDGE PS
LAGOON SLUDGE SAMPLING STATION
SED BASIN SLUDGE COOLECTOR SYSTEMS
PLANT 2 WEST HEADHOUSE WASTEWATER PS

PLANT 1 HEADHOUSE ADMIN FLOOR 1

PLANT SWITCHGEAR BUILDING
TRAILERS
GUARD HOUSE
SUBSTATION
PORTABLE




Appendix E

Asset Condition Assessment Form



ASSET CONDITION ASSESSMENT FORM

CITY OF RICHMOND DEPARTMENT OF PUBLIC UTILITIES

Photo ID No.
Assessor Name: Date of Assessment:
Location:
Location (ie. Building/structure/Zone) Sub-Location(s) (Floor, Room, Parent Asset, etc.)
Process:
Process (ie. Filtration, Finished Water Pumping, etc.)
Asset Description:
Asset Class:
Asset Group:
Manufacturer:
Model Number:
Serial Number:
Manufactured Date:
Acquisition Date:
Estimated Asset Acquisition Cost:
Asset Status:
Score (1 through 5)
Refer to the Condition Determination Best < » Worst
Tables for Scoring Criteria 1 2 3 4 5
Consequence of Failure (CoF): = U = = =
Probability of Failure (PoF): U U = = =
Asset Condition (AC): = U = = =
If Asset Condition (AC) is greater than 1, Fault Code(s) (FC):
1 2 3 4 5 6 7 8 9 10
Loose | Worn/Aged | Broken . Leaking Missing Dirty | Corrosion @ Sagging = Noise/Vibration | Unknown
O O O O O O O O O O

Comments:




Appendix F
Critical Asset List



blocation 1 ription /fExist Asset  Asset No. Asset Group ManufacDate  Model N

WATER TREATMENT PLANT KORAH2&3PS BASEMENT CONTROL PROCESS, BRISTOL BABCOCK - PROCESSOR, DPC 3330, K2-3 EXIST 0001271 INST ~ CONTROLPROCESS ~ WATERSUPPLY BRISTOL BABCOCK DPC 3330 ISF 5 5 5 8
WATER TREATMENT PLANT KORAH1PS BASEMENT FINISHED WATER PUMP AREA CONTROL PROCESS, BRISTOL BABCOCK - PROCESSOR, DPC 3330 K-1 EXIST 0007428 CONT  CONTROLPROCESS ~ FINISHED WATER PUMPING BRISTOL BABCOCK DPC 3330 ISF 5 5 4 7
WATER TREATMENT PLANT SUBSTATION TRANSFORMER, GE - XFMR $5-1-4A, 7.5MVA/10MVA, OIL FILLED, 34.5KV-4160V EXIST 0005404  ELEC  TRANSFORMERS NON PROCESS GE 1/1980 1246883 1SL 5 4 4 2710
WATER TREATMENT PLANT KORAH2&3PS BASEMENT VALVE - 8" GATE VALVE (WTP POTABLE CONNECTION) NEW 0015175 PMECH VALVES FINISHED WATER PUMPING 2010 ISF 5 4 2 7
WATER TREATMENT PLANT WTP YARD ZONE2 PLANT PAVEMENT - SIDEWALK OVER CONDUIT NEW 0016412 CIVIL  PLANTPAVEMENT NON PROCESS ISF 5 4 5 2,6
WATER TREATMENT PLANT PLANT 2BUILDING. PLANT 2 EAST HEADHOUSE FLOOR2 AMMONIA STORAGE ROOM TANK, RECO USA - AMMONIA TANK T-AM-1-1 ($/N: U1604710 TK1) NEW 0015309  PMECH TANKS CHEMICAL FEED AND STORAGE RECO USA 2012 U1604710 TKL ISF 5 3 1

WATER TREATMENT PLANT PLANT 2 BUILDING. PLANT 2 EAST HEADHOUSE FLOOR2 AMMONIA STORAGE ROOM TANK, RECO USA - AMMONIA TANK T-AM-1-2 ($/N: U1604710 TK2) NEW 0015310  PMECH TANKS CHEMICAL FEED AND STORAGE RECO USA 2012 U1604710TK2 ISF 5 3 1

WATER TREATMENT PLANT PLANT 2BUILDING. PLANT 2 EAST HEADHOUSE FLOOR2 AMMONIA STORAGE ROOM TANK, RECO USA - AMMONIA TANK T-AM-1-3 ($/N: U1604710 TK3) NEW 0015311  PMECH TANKS CHEMICAL FEED AND STORAGE RECO USA 2012 U1604710TK3 ISF 5 3 1

WATER TREATMENT PLANT PLANT 2BUILDING. PLANT 2 EAST HEADHOUSE FLOOR2 AMMONIA STORAGE ROOM if:?,:ﬁ;’gﬁm - AQUAAMMONIA SCRUBBER TANK T-AM-7-1 SAVEAS T-AM 2\ 0015312 PMECH SEPARATORS CHEMICAL FEED AND STORAGE BELCO 2012 PO# 113118, ITEM # 12047002 36636 ISF 5 3 1

WATER TREATMENT PLANT WATER SUPPLY JAMES RIVER FEEDER CHANNEL DAMS &LOCK - FEEDER CHANNEL WALL NEW 0015626  STRUC ~ DAMS &LOCKS WATER SUPPLY ISF 5 3 5 2,46
WATER TREATMENT PLANT KORAH2&3PS BASEMENT VALVE - 36" MAIN DISCHARGE HEADER GATE KORAH 2 WEST NEW 0016841  PMECH VALVES FINISHED WATER PUMPING ISF 5 3 2 7
WATER TREATMENT PLANT WATER SUPPLY JAMES RIVER DAMS &LOCK - "Z" DAM EXIST 0011681  STRUC ~ DAMS &LOCKS WATER SUPPLY ISF 5 2 2 6
WATER TREATMENT PLANT KORAH2&3PS FLOOR1 STRUCTURE - KORAH 2 & 3PS FLOOR 1 STRUCTURE NEW 0015994  STRUC  STRUCTURES FINISHED WATER PUMPING ISF 5 2 1

WATER TREATMENT PLANT WTP YARD PLANT STORM - STORM DRAINS NEW 0016569  CIVIL  PLANTSTORM NON PROCESS ISF 5 2 1

IWATER TREATMENT PLANT WATER SUPPLY KANAWHA CANAL WEST FLOODWALL - CANAL LOCK NORTH (UPSTREAM CANAL CLOSURE) EXIST 0006671  STRUC ~ FLOODWALL WATER SUPPLY ISF 5 1 1

WATER TREATMENT PLANT WATER SUPPLY KANAWHA CANAL WEST FLOODWALL - CANAL LOCK SOUTH (DOWNSTREAM CANAL CLOSURE) EXIST 0006673  STRUC ~ FLOODWALL WATER SUPPLY ISF 5 1 1

WATER TREATMENT PLANT SUBSTATION GENERATOR, CATERPILLAR INC - 2 MEGAWATT STANDBY #01 (S/N: G5I0079) EXIST 0010057  ELEC  GENERATORS NON PROCESS CATERPILLAR INC 2005 3516 6510079 ISF 5 1 1

WATER TREATMENT PLANT SUBSTATION GENERATOR, CATERPILLAR INC - 2 MEGAWATT STANDBY #02 (3/N: 8NN01297) EXIST 0010058  ELEC  GENERATORS NON PROCESS CATERPILLARINC 2006 3516 BNN01297 ISF 5 1 1